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Package leaflet: Information for the user 

 

 
Iodine Valentis 50 mg/mL skin solution 

Iodine 

 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse has 

told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible 

 side effects not listed in this leaflet. See section 4.  

- You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

 

What is in this leaflet 

1. What Iodine Valentis is and what it is used for 

2. What you need to know before you use Iodine Valentis 

3. How to use Iodine Valentis 

4. Possible side effects 

5. How to store Iodine Valentis 

6. Contents of the pack and other information 

 

 

1. What Iodine Valentis is and what it is used for 

 

The active substance of Iodine Valentis is iodine, which has antiseptic properties.  

Iodine skin solution is used to disinfect the skin (cleanse from microbes) (e.g. certain skin diseases, 

edges of surgical wounds). 

 

 

2. What you need to know before you use Iodine Valentis 

 

Do not use Iodine Valentis: 
- if you are allergic to the active substance or any of the other ingredient(s) of this medicine 

(listed in section 6);  

- on open wounds;  

- if you have eczema. 

 

Warnings and precautions: 
- if you have a thyroid disorder;  

- be careful that it does not come into contact with the eyes, mouth or mucous membranes. In 

this case, carefully rinse the eyes and mucous membranes with water. 

- an occlusive dressing should not be placed on the skin after applying iodine on the skin; 

- Iodine Valentis may stain clothes. 

 

Other medicines and Iodine Valentis 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

Concomitant use of iodine preparations with chlorhexidine, silver sulfadiazine and/or medicines 

containing alkali may decrease its topical effect. 

Iodine Valentis may increase the effect of medicines which suppress thyroid function. 
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Pregnancy and breast-feeding 

Talk to your doctor or pharmacist before using this medicine. 

During pregnancy and breast-feeding, iodine preparations may be used for a short time and with 

caution. 

As iodine is excreted in breast milk, it may suppress the infant’s thyroid function. Therefore, it is not 

recommended to use an iodine preparation for more than a week. 

 

Driving and using machines 

It has no influence on the ability to drive and use machines. 

 

 

3. How to use Iodine Valentis  

 

Always use this medicine exactly as described in this leaflet or as your doctor has told you. Check 

with your doctor or pharmacist if you are not sure. 

 

To be used externally on the skin.  

Apply the medicine on a damaged area of skin according to need. 

 

Use in children  
Dosing adjustment in children is not required.  

 

If you use more Iodine Valentis than you should 

Overdose is unlikely in the case of short-term topical use of Iodine Valentis on the skin. 

If you swallow or someone else swallows Iodine Valentis accidentally, talk to a doctor or go to the 

nearest emergency department of a hospital. 

 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

The incidence of side effects has been defined as follows: 

 

Very common: may affect more than 1 user in 10 

Common may affect 1–10 users in 100 

Uncommon may affect 1–10 users in 1,000 

Rare may affect 1–10 users in 10,000 

Very rare may affect less than 1 user in 10,000 

Unknown cannot be estimated from available data 

 

Rare side effects 

Skin irritation. 

 

Very rare side effects 

Excessive use of Iodine Valentis may cause hypersensitivity reactions (skin rash, rhinitis, 

angioneurotic oedema, salivary gland swelling). 

 

Side effects of unknown incidence 

Contact dermatitis. 

In the case of long-term use of Iodine Valentis, the absorption of iodine may suppress (slow down) the 

thyroid and pituitary activity. 
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Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine.  

 

 

5. How to store Iodine Valentis 

 

Keep this medicine out of the sight and reach of children. 

Do not store at a temperature higher than 25 °C. 

Store in the original package, protected from light. 

Keep the bottle tightly sealed. 

 

Do not use this medicine after the expiry date which is stated on the bottle. The expiry date refers to 

the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Iodine Valentis contains: 
� The active substance is iodine. 1 ml of solution contains 50 mg of iodine. 

� The other ingredients are potassium iodide, ethanol (95%) and purified water. 

 

What Iodine Valentis looks like and contents of the pack 
Clear, reddish-brown solution with a characteristic scent. 

10 mL or 20 mL dark glass bottle.  

 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder: 
UAB “Valentis” 

Molėtų pl. 11 

08409 Vilnius 

Lithuania 

Telephone +370 5270 1225 

Fax +370 5270 1223 

 

Manufacturer: 
UAB “Valentis” 

Taikos pr. 102 

51195 Kaunas 

Lithuania 

 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

 

AS “Paira” 

Pae 8 

11414 Tallinn 

Telephone: +372 6035764 

Fax +372 6002467 
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This leaflet was last revised in June 2016 


